Public Works Department 970-728-2177 Phone
P.O. Box 397 970-728-0548 Fax

z—l@@ﬂ I DE- Telliide, O 81433

TOWN OF

May 4, 2020

Colorado Water Conservation Board
ATTN: Mr. Kevin Reidy

1313 Sherman St., Rm 721

Denver, CO 80203

VIA EMAIL kevin.reidy@state.co.us

RE: Town of Telluride’s 2020 Water Efficiency Plan Update
Dear Mr. Reidy,

Please find enclosed Telluride’s final Water Efficiency Plan (2020-2027), which was adopted by Town
Council on April 28, 2020, after a 60-day public comment period that opened on January 28 and closed
on March 28. This plan was developed over the last year with input and review from Telluride’s Ecology
Commission and its Town Council during multiple public meetings.
[...]
Town Council. The 2019 process involved reviewing and discussing the original activities and then adding several
that were not included in the first round. Worksheets D through H in the appendices provide a detailed list of all
water efficiency activities discussed and reviewed during the 2019 process. Staff eliminated 8 activities that were
completed over the last 5 years.

To help select and prioritize among the universe of identified activities, the community reviewed the selection
criteria identified in 2014. One change to the criteria was suggested by Town Council, which was to place less
emphasis on activities that can be completed within the 7-year period of implementation and more on activities
that will move the community toward its long-term goals. Staff applied these criteria to prioritize 34 water
efficiency activities for implementation over the next 7 years. Worksheet | in Appendix 2 details the water
efficiency activities that were selected, estimated water savings—when possible, and estimated cost for each
activity.

Trmynlarmaoantation € Moanifarino

Worksheet J in Appendix 2 provides a detailed Implementation Plan for all water efficiency activities identified by
the community and staff and prioritized by applying selection criteria. The Environmental & Engineering Division
of the Public Works Department will be responsible for monitoring progress on the implementation plan and
whether water use does change as anticipated by this Water Efficiency Plan. Worksheets K and L in Appendix 2
provide details of the Monitoring Plan, but overall, monitoring will occur annually when a full year of data are
available for analysis from the Water-Wastewater and the Streets & Utilities divisions of the Public Works
Department, and from the Finance Department (from the billing files).



Table of Contents

EXECUTIVE SUMIMIAIY cciiiiiiiiiiiiittittietetete ettt r et e et et e ee e ee e e e eeeeeeseeeeeeeeesaeeeeeeeeeeeeeesaeaeeeesseasssesesesnnnsnsnnns 1
1.0 Profile of Existing Water Supply & Wastewater Treatment System.......cccccceeveciiiiieeee e, 1
1.1 Overview of Existing Water Supply & Wastewater Treatment System........ccccceeccvriveeeeeeecccnnnneen, 1
1.2 Water SUPPIY ReIADITITY ....eveeeiiieee e s sbae e e s nee e e e sanes 8
1.3 Supply-side Limits and FULUIre NEEAS........c.ueiiiciiiie ittt st e e eetre e e eetae e e eeavaeeeeans 10
2.0 Profile of Water Demands and Historical Demand Management........cccceeecvveeeicciieeeeciieeeceiveeeenns 12
2.1 Demographics and Key Characteristics of the Service Area ......ccccovveeeiieeeeciiee e 12
2.2 HiStOriC Water DemMandS......c.c.eieiiieiiieeiie ettt ettt et e st e it e sab e sbe e e sareesneeenee 14
2.3 Past and Current Demand Management Activities and Impact to Demands...........ccccecvveeennnee. 20
2.4 DEMANG FOMBCASES. ...eiiuteieiiiieitie ettt et e etee ettt e st e e st e st e st ee e s abeesbeeesbeeesabeeeaneeesabeesabeeesnseesaneeennes 21
3.0 Integrated Planning and Water Efficiency Benefits and Goals .........cccccvveeeeciieeiccieee e, 25
3.1 Water Efficiency and Water SUpPpPlY PIanning ........coccuveeiieiiei i eevane e 25
3.2 =T g i T =T o oV A o Y=Y RSP 26
3.3 Integrated Planning and Water Efficiency Benefits and Goals .........cccccvvveeeeeeiiicciiieeee e, 27
Telluride Master Plan (2006), Planning Principles and Values J .......cccocuveiieeeceeeciee e 27
4.0 Selection of Water Efficiency ACHVITIES ......vveiiiiiee e e 28
4.1 Summary of Identification & SElection PrOCESS.......ccvviiieiiiee ittt vae e 28
4.2 Demand Management ACHIVITIES .......coucuiiiiiiiee et eeare e e e are e e e e eree e e enes 29
4.3 Status of Foundational ACtIVItIES ......eeeveiiiiiiie e 30
4.3.2 VL] =T a1 o= PP PPPPPO U PPPPPPPPPRRN 30
4.3.2 Demand Data Collection and Billing SYStEMS ....ccccuvviviiiiiiieiiieecee e 30
433 Water Efficiency Oriented Rates and Tap FEES......coccuiiiieiiiee ittt eevee e 31
434 System Water Loss Management and Control .........ccccoeoecieeiicciiee et 31

4.4 Targeted Technical Assistance and INCENTIVES.........ccccviieicciiiieecee e e 31
44.1 Level 1: Utility/Municipal Facility Water Efficiency .....c.ccoveveeveeiieiiecie e 31
4.4.2 Level 2: Management of Largest Customer Demands..........cccueevvveeenieeniieeenieensieeeneeeneens 32
443 Level 3: Management of Remaining Customer Demands ........ccoccceevveeriieeeneeensieeeneeennnns 32

4.5 Ordinances and REGUIATIONS .......ccociiiiiiiie ettt e et e e et e e e e eabee e e e nbee e e ennes 32
45.1 Level 1 EXISTING SEIVICE ATBa ....cciiicuiiieeiiiiieeciiee ettt e et e et e e e e stte e e e abae e e e baee e enaseeeeenanes 32

4.5.2 Level 2 New Construction RegUIGLIONS ......ccccuiieiiiiiiie ittt e e 33



453 Level 3 Point of Sales Ordinances on Existing Building Stock .........cccceeeciiiiiiiiieeecncieeeeee, 33

4.6 EAUCATION ACTIVITIES . ..eeeiiieiitee ettt e st st e b e b e e e 33
4.6.1 Level 1 One-Way Education ACLiVItIES .....eeieeeeecciiiiiiee et 33
4.6.2 Level 2 One-Way Education with Feedback..........cccceeriiiiiieii e, 33
4.6.3 Level 3 TWO-Way EAUCAtION .....cciii ettt e ettt e e e e e e e et rae e e e e e e eeanes 34

5.0 Implementation and Monitoring PIan ........ocueiii it e et e e e e eans 35
5.1 TaaYel [T Y=t Y = 1A oY T 2d =T o SRR 35
5.2 Y T a1 oY o a4 1 F-1 o PSP 35

6.0 Adoption of New Policy, Public Review and Formal Approval.......ccccccccvvviiieiiiiieniiniieee e 36

6.1 AdOPLION OF NEW POIICY..ciiiiiiiiiiiiiiie ittt e e s s e e s sabe e e s ssbeeesssneee s 36

6.2 PUDIIC REVIEW PrOCESS ...ceietieiitieeiie et ettt ettt ettt et e st e e sbe e e sabe e snee e sabeesabeeesmneesaneeennes 36

6.3 Local Adoption and State APProval PrOCESSES.......uueiiiiiieieeiiieeeeciee e ecee e eeree e e aree e e evre e e e 36

6.4 Periodic ReVieW and UpPdate........ccuiiiiiiiiiiiciiie ettt e et e e e atee e e aae e e e anaee e e nnes 36

RETEIENCES ..ottt ettt et s et et e e st e e b e e e s bt e e bt e e s abe e s beeesabeesabeeesabeesabeeenbeesabeeennes 37
GlOSSANY & ACTONYIMS ceieiiieeieiiee e eettee e eettee e sebe e e e seabeeessaabeeeesaabeeeesasbaeessastaeessasteaessssaeessssaeessssseeeesnsseeesssees 39
F Yo7 o 1=Y o Vo [T o] YOS SRTPPPRP 40

APPENDIX 1 Telluride Municipal Code Section 13 Article 5 Water Conservation Code................c......... 41

APPENDIX 2 Statewide Water Supply Initiative Worksheets.........ccccouvveeciieiiiccieeeeceee e 42



1.0 Profile of Existing Water Supply & Wastewater Treatment System
1.1 Overview of Existing Water Supply & Wastewater Treatment System

Development of the Town’s municipal water system began in 1886 in Cornet Creek. Sanitary sewer was added
around 1913. In 1977, the Town completed a Water System Master Plan to develop a long-range strategy that
would “assure the Town of having a high-quality water supply of sufficient capacity” (Wright-McLaughlin
Engineers, 1977). The study concluded that it was difficult to accurately estimate historical per capita water
consumption for the Town’s service area because there were no meters or flow measuring devices at the diversion
points or at the water treatment plant. General observations by the Wright-McLaughlin Engineers at that time
indicated the Town appeared to use an unusually large amount of water, likely because of the deteriorated
condition of water lines, bleeding of service lines to prevent freezing in winter, and water wasted by overflowing
storage tanks. Today, service meters and water and wastewater plant flow monitoring devices are standard.
Service lines are no longer bled in winter and the storage tanks do not overflow. In 1994, the Town updated its
Water System Master Plan, including guidelines for implementing numerous water conservation measures
(Resource Engineering, 1994). While several of the recommended conservation measures were implemented by
the Town, there is room to improve existing water efficiency efforts and to consider new activities.

The paragraphs below provide a synopsis of Telluride’s municipal water system as it is today.
The Town of Telluride currently has no reclaimed water supplies. It does have two (2) non-potable groundwater
wells that it uses for irrigation, street cleaning, and periodic dust suppression. In 2020, Telluride’s major existing
treated water system components are:

e Three (3) water treatment facilities or plants (Pandora, Mill Creek, and Stillwell);

e Collection and distribution system piping, valves, fire hydrants, and appurtenances; and

e Three (3) water storage reservoirs (Pandora Tank and two tanks at the Stillwell site).

Its major wastewater treatment system components are:

e One (1) wastewater treatment facility (Telluride Regional Wastewater Treatment Plant); and
e Collection system piping and appurtenances.

Mill Creek Water Treatment Plant (WTP) has remained Telluride’s primary source of drinking water for the Town of
Telluride and the Pandora WTP provides supplemental treated water to ensure sufficient supply during peak
demand. The Stillwell WTP is normally offline, remaining available for service in an emergency.

Figure 1.1 shows the general arrangement and capacity of these facilities.

MILL CREEK WATER TREATMENT PLANT

The Mill Creek WTP was completed in 1987. Treatment consists of pre-sedimentation; coagulation; flocculation;
clarification; filtration with two 0.5 MGD membrane filter (ultrafiltration); and chlorination disinfection. Water is
diverted to the plant from Mill Creek through a diversion structure located on the creek just above the plant. The
concrete diversion structure includes a radial gate spanning the creek and a two-level slide gate structure that
diverts water into the plant’s pre-sedimentation pond. The radial gate is raised occasionally to flush sediment
from the structure.

Water treated on site is conveyed in a 10-inch steel pipe to two (2) 250,000-gallon storage tanks located north of
Town at the Stillwell WTP. The pipeline, approximately 13,000 feet long, was constructed in 1965 as a raw water
flow line to convey untreated Mill Creek water to the Stillwell WTP for treatment. At the time the Mill Creek WTP
was constructed, new air and vacuum relief valves were installed in the line. Inspection of the pipeline at that time
found the pipe in generally good condition.

Page | 1



—

Figure 1.1 Telluride’s Water Sources and Major Facilities (URS, 2010; modified 2019)

The Mill Creek WTP’s current treatment capacity is 1.0 MGD or approximately 1.5 cfs. The WTP was designed to
allow the addition of a third 0.5 MGD filtration unit to increase treatment capacity to 1.5 MGD (2.3 cfs). While the
plant has been designed to be expanded to a capacity of 1.5 MGD (2.3 cfs), the raw water supply is not reliable.
The amount of available water in the creek can drop to approximately 0.7 MGD. In addition, during periods of high
turbidity, such as the spring run-off season, the plant capacity reduces to 0.25 MGD. Therefore, expansion of the
Mill Creek WTP is considered infeasible.

Overall, the Mill Creek WTP is in fair condition and consistently produces water that meets drinking water
standards (URS, 2010; Telluride Town Engineer, 2019).

STILLWELL WATER TREATMENT PLANT

The Stillwell Water Plant has served the Town of Telluride for over 100 years. It consists of the treatment plant
itself and two treated water storage tanks. It maintains an important role in water treatment, treated water
storage, and water delivery to all of Telluride’s water users. The plant sits at an elevation of 9200 feet on the
hillside directly north of town.

Prior to the Pandora WTP coming on line, the Stillwell WTP was used approximately 5 months per year during
periods of peak water demand. It is now kept available for emergency service only. Nevertheless, the current
capacity of the Stillwell WTP is 1.0 MGD, with two (2) 0.5 MGD conventional sand filters and chlorine disinfection.
The treatment facility was upgraded over the years. For example, in 2010, Telluride installed an absorptive media
filtration system to remove arsenic.

The two (2) treated water storage tanks are each 250,000-gallon tanks and these remain full and in use year-
round. Treated water from the Mill Creek WTP reaches the tanks via gravity. Treated water from the Pandora
WTP reaches the tanks via a Booster Pump Station located just west of Butcher Creek Drive. The tanks provide the
hydraulic water grade line for the Town of Telluride’s highest water pressure zone, which then cascades down to

Page | 2



the middle and lower pressure zones. The treated water stored in these tanks supplies Telluride with water for
domestic use and fire protection.

Expansion of the Stillwell WTP capacity was rejected due to a constricted site and the unreliability of the raw water
supply, which fluctuates between 0.02 and 1.0 MGD. When temperatures reach freezing, Stillwell’s raw water

supply can be zero (URS, 2010).

PANDORA WATER TREATMENT PLANT

The Pandora WTP currently has a capacity of 1 MGD or 1.55 cubic feet per second (cfs). The facility will be able to
be expanded to 2 MGD or 3.0 cfs in the future, if needed. It currently houses a 700 gallons per minute (gpm)
membrane filter, with space provided for a second future 700 gpm membrane unit, clean-in-place (CIP)
equipment, ultraviolet (UV) and sodium hypochlorite disinfection systems, other chemical systems. The water
supply to the Pandora WTP comes from the Bridal Veil Basin, which adds raw water storage to the Town’s water
supply through the Blue Lake Reservoir and other associated smaller reservoirs. This new portion of the water
system connects to the Pandora Storage Tank, which has capacity to store 750,000 gallons of treated water.
Water from the Pandora WTP and Storage Tank can also be pumped to the Stillwell Tanks via a Booster Pump
Station.

EXISTING TREATMENT & WATER STORAGE SUMMARY

The total reliable production of the three existing water treatment plants will vary from 1.75 to 3.0 MGD
depending upon the season. As a rule, with the only two plants operating, the seasonal production will total 1.75
MGD during the spring and winter, and 3.0 MGD during the summer. [f additional sources of raw water supply are
required to meet existing and future water demands, it is physically possible to increase the capacity of the
Pandora WTP by an additional 1 MGD (URS, 2010; Telluride Town Engineer, 2019).

The Town has a total treated water storage capacity of 1,250,000 gallons as summarized in Table 1.1 below.

Table 1.1
Town of Telluride Treated Water Storage Capacity

Water System Component Water Type Total Capacity,
gallons
Pandora Water Storage Tank Treated 750,000
Stillwell Water Storage Tank No. 1 Treated 250,000
Stillwell Water Storage Tank No. 2 Treated 250,000
TOTAL 1,250,000

WATER DISTRIBUTION SYSTEM

Telluride retained Farnsworth Group to develop a Capital Asset Maintenance Plan for the existing water and
wastewater systems in 2011. The primary purpose of the plan was to prioritize annual infrastructure replacement,
keeping in mind the Town’s budget constraints. The assessment was based on an inventory of pipe location, pipe
age, and pipe construction material (Farnsworth, 2012). The inventory was created in a geographic information
system. In 2019, Telluride Public Works updated this information about the water collection and distribution
system and placed it on an interactive geographic information system platform. The updated data are presented
in Table 1.2.

The Town of Telluride’s water distribution system is summarized in Table 1.2 and described below:

e Approximately 109,555 lineal feet (103,654 plus 5,900), or 20.7 miles of pipe with diameters of 4-inch and
larger.

Page | 3



e Approximately 2101.7 lineal feet of pipe labeled Hydrant Line of unknown material with 6-inch
diameter. This is not included in the distribution pipe number.

e Nine pressure reducing valves (plus 1 before the Town Park festival use meter).

e  One booster pump station

e Approximately 280 isolation valves

e Approximately 139 Hydrants

e Three pressure zones, 2 major and 1 minor or small